


01 

Table Of Contents

12

2-11



02

STEP 1
Part No: 1 
Name: Left Front 
   Upright (Stainless)

Name: Right Front 
     Upright (Stainless)

Q’TY: 1

Part No: 2 

Q’TY: 1

Name: 
Left Rear Upright

Part No: 3 

Q’TY: 1

Name: 
  Right Rear Upright

Part No: 4 

Q’TY: 1YYY

Name: Foot Plate
Part No: 5

Q’TY: 4YYY

Assemble The Left Front Upright(#1),Right
Front Upright(#2),Left Rear Upright(#3),
Right Rear Upright(#4) 
with the Foot Plate(#5). 

C10-5
16 PCS

C10-5
5

1

3

2

4

 5 mm



0

SC10-18
W10

3

STEP 2
Part No: 6
Name: Bottom Tube
Q’TY: 2

Part No: 7
Name: Right Pulley Carriage
Q’T

Q’T

Y: 1

Part No: 8
Name: Left Pulley Carriage

Y: 1

17 mmAssemble The Right Pulley Carriage(#7) On the Right 
Front Upright(#2), And Connect   (#2)  And The Right 
Rear Upright(#4) By The Bottom Tube(#6).
The Same Assemble Way On The Other Side.

SC
10

-1
8 

  8
 P

C
S

 W10
16 PCS

 N 10
8 PCS

Keep pulling the pin by  hand and 
insert the Right Pully Carriage into 
the front upright, releasing the pin 
to fix it on proper location.

N10
W10

  8 mm

6

7
8

Front

24



04

STEP 3

Assemble The Rear Connection Tube(#9) ,the Top 
Tube(#10) and the Connection Plate(#11) On The
Rear Uprights (#3,#4).

17   mm
Part No: 9 
Name: Rear Connection 
          Tube
Q’TY:1

Part No: 10  
Name: Top Tube
Q’TY:2

Part No: 11 
Name: Connection Plate
Q’TY:2

SC10-20
W10

SC10-18
W10

N10
W10

9

 W10
12 PCS

 N 10
 6 PCS

SC
10

-2
0 

 4
PC

S

SC
10

-1
8 

 2
PC

S

10

3

11

  8 mm

3

9

10

4

10



05

SC10-20
W10

STEP 4

Assemble The Chin-up Frame(#12) and the 
Connection Plate(#11) On the Front Main Frame.

 W10
14 PCS

17   mm

 N 10
 6 PC

Part No: 12
Name: Chin-up Frame
Q’TY:1

Part No: 11
Name: Connection Plate
Q’TY:2

SC10-18
W10

11
10

2

12N10
W10

SC
10

-2
0 

 6
PC

S

SC
10

-1
8 

 2
PC

S

  8 mm



06

STEP 5
Part No: 13
Name: Connection Plate 
Q’TY:2

Part No: 14
Name: Connection Plate 
Q’TY:2

Part No: 15
Name: Connection Plate 
Q’TY:2

Part No: 16
Name: Connection Plate 
Q’TY:2

Install The 
Connection Plate
(#13,#14,#15,#16).

16 PCS
H6-6

W6B

16PCS

10   mm

H6-6
W6B

13

14

14

14

15

16

15

16



07

S6-2
STEP 6

Part No: 17
Name: Retainer
Q’TY:2

Part No: 18
Name: Guide Rod
Q’TY:4

Part No: 19
Name: Pulley 

Housing
Q’TY:2
Part No: 20
Name: Weight Pin
Q’TY:2
Part No: 21
Name: Top Weight 
            Plate
Q’TY:2

Part No: 22
Name: 
         Weight Plate

Part No: 23
Name: 
      Weight Label
Q’TY:2

Part No: 24
Name: 
      Buffer Ring
Q’TY:8

Install The 
Weight Stack

 W10

FN12

4  PCS

2 PCS

17

18

19

20
21

22

23
24

FN12

SC10-5
W10

SC
10

-5
  4

 P
C

S

 S6-2  
4 PCS

3 \ 8 mm

NOTE:If the movement of 

the weight stack is 

not smooth during
exercising, please 

lubricate theguide rods.



08

SC10-16
W10

STEP 7
Install The Cable 

17   mm

SC
10

-1
6 

  1
0 

PC
S

 N 10
18 PCS

 W 10
36 PCS

Part No: 25
Name: Cable
Q’TY:2

Name: 114 Pulley
Q’TY:6

Part No: 26

Name: 89 Pulley
Q’TY:10

Part No: 27

Name: Cable End Clip
Q’TY:2

Part No: 28

Name: Protective 
       Cable Sleeve
Q’TY:2

Part No: 37

Name: Plastic Ball
Q’TY:2

Part No: 29

SC10-16
W10

SC10-9
W10

SC10-9
W10

SC10-5
W10

SC
10

-9
   

6 
PC

S
SC

10
-5

  2
 P

C
S

4 \ 8 mm

25

26

27

28

SC5-4
29

37Install The Cable 

Q’TY: 2

SC5-4

SC10-16
W10



09

STEP 8

Install the Outer Shield 
(#30 & #31) .

10  mm

Part No: 30
Name: Outer Shield
Q’TY: 1

Part No: 31
Name:Outer Shield
Q’TY: 1

 H6-6
12 PCS

W6B

12PCS

31
H6-6
W6B

H6-6
W6B

30

14

15

1613

50



10

STEP 9

Assemble the Inner
Shield (#33 & #34) 
with Outer Shield.

10  mm

 H6-6
12 PCS

W6B

12PCS

  3 mm

 6-4
CS  

12
 P

C
S

W5
20PCS

Part No: 33
Name: Inner Shield
Q’TY: 1

Part No: 32
Name: 
Connection Plate
Q’TY: 4

Part No: 34
Name: Inner Shield
Q’TY: 1

33

SC4-6
W5

H6-6
W6B

H6-6
W6B

H6-6
W6B

H6-6
W6B

34

H6-6
W6B

SC4-6
W5

H6-6
W6B

32

W5



11

STEP 10

35

36

Part No: 35
Name: Carabiner 
Q’TY: 2

Part No: 36
Name: Strap Handle
Q’TY: 2



12

PARTS  LIST
PART # DESCRIPTION QTY

11 Left Front Upright (Stainless)
12 Right Front Upright (Stainless)
13 Left Rear Upright
14 Right Rear Upright
45 Foot Plate
26 Bottom Tube
17 Right Pulley Carriage
18 Left Pulley Carriage
19 Rear Connection Tube
210 Top Tube
411 Connection Plate
112 Chin-up Frame
213 Connection Plate
214 Connection Plate
215 Connection Plate
216 Connection Plate
217 Retainer
418 Guide Rod
219 Pulley Housing
220 Weight Pin
221 Top Weight Plate

4222 Weight Plate
223 Weight Label
824 Buffer Ring
225 Cable
626 114 Pulley

1027 89 Pulley
228 Cable End Clip
229 Plastic Ball
130

Inner Shield
Inner Shield

131
432 Connection Plate
133

Outer Shield
Outer Shield

134
235 Carabiner
236 Strap Handle
237 Protective Cable Sleeve

48W6B Big washer 6

*
20W5 Washer 5

82W10 Washer 10
38N10 Washer 10
2FN12 Flange Nut M12
16C10-5 Countersunk Head Screw M10×25
40H6-6 Hex Head Bolt M6×15

4S6-2 Socket Set Screw M6×6

6SC10-5 Socket Head Cap Screw M10×25
2SC5-4 Socket Head Cap Screw M5×10

6SC10-9 Socket Head Cap Screw M10×45

10SC10-16 Socket Head Cap Screw M10×80
12SC10-18 Socket Head Cap Screw M10×90
10SC10-20 Socket Head Cap Screw M10×100

PART # DESCRIPTION QTY

12SC4-6 Socket Head Cap Screw M4×12




